

## Test Verification of Conformity

On the basis of the referenced test report(s), the sample(s) of the below product has been found to comply with the relevant harmonized standard(s) to the directive(s) listed on this verification at the time the tests were carried out.

The manufacturer may indicate compliance to said directive(s) by signing a DoC himself and applying the CE-marking to products identical to the tested sample(s). In addition, the manufacturer shall file and keep the documentation according to the rules of the applicable directive(s) and shall consider changes of the standard(s) if relevant. Additional requirements may be applicable such as additional directives or local laws.

**Applicant Name & Address** : Ningbo Steed Tools Co., Ltd.  
Fangjiada, Gulin Town, Yinzhou District, Ningbo, China.

**Manufacturer Name & Address** : Ningbo Steed Tools Co., Ltd.  
Fangjiada, Gulin Town, Yinzhou District, Ningbo, China.

**Product(s) Tested** : Air impact wrench

**Ratings and principal characteristics** : Max. air pressure: 6,3 bar  
AT-5030: n<sub>0</sub>:10000/min; AT-5031: n<sub>0</sub>:9000/min  
AT-231: n<sub>0</sub>:7000/min; AT-261: n<sub>0</sub>:4500/min  
AT-8006: n<sub>0</sub>:3800/min; AT-285-6: n<sub>0</sub>:3500/min  
AT-265: n<sub>0</sub>:4200/min; PAT-106: n<sub>0</sub>:7500/min  
PAT-107: n<sub>0</sub>:9000/min; NST-5040F n<sub>0</sub>: 7000/min

**Model(s)** : AT-5030, AT- 5031, AT-231, AT-261, AT-8006, AT-285-6, AT-265,  
PAT-106, PAT-107, NST-5040F

**Brand name** : N/A

**Relevant Standard(s) / Specification(s) / Directive(s)** : EN ISO 11148-6: 2012

**Verification Issuing Office Name & Address** : Intertek Testing Services Shanghai  
Building No.86, 1198 Qinzhou Road (North), Shanghai 200233,  
China

**Verification Number** : 130600328SHA-V1

**Report Number(s)** : SH11080399-006+Amendment-1+Amendment-2

NOTE 1: This verification is part of the full test report(s) and should be read in conjunction with it.

NOTE 2: This verification supersedes all previous verifications with the noted Report number(s) SH11080399-006+Amendment-1 dated before this verification issuance.

This Verification is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this Verification. Only the Client is authorized to copy or distribute this Verification. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results referenced from this Verification are relevant only to the sample tested. This Verification by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

